VOLATILE FATTY ACIDS RECOVERY IN A REACTIVE PRIMARY CLARIFIER:
APILOT CASE STUDY

By
Michele Ponzelli, BSc, MSc
M. Eng., Universita Politecnica delle Marche, 2017
B. Eng., Universita Politecnica delle Marche, 2014

A thesis
presented to Ryerson University
in partial fulfillment of the
requirements for the degree of
Master of Applied Science
in the Program of

Civil Engineering

Toronto, Ontario, Canada, 2019
©Miichele Ponzelli, 2019



Author’s Declaration for Electronic Submission of a Thesis

| hereby declare that | am the sole author of this thesis. This is a true copy of the thesis,

including any required final revisions, as accepted by my examiners.

| authorize Ryerson University to lend this thesis to other institutions or individuals for the
[...]
This thesis focuses on developing a reactive primary clarification process at pilot-scale as
a mainline fermenter. The operating parameters studied are: SRT, internal recirculation rate,
coagulant dosing, and pH conditioning. Those will be implemented one by one in the system, to
understand their effect by itself and the synergies among them. The ultimate goal is indeed to reach
the best process configuration in view of an enhancement of volatile fatty acids (VFA) in the

primary effluent.



Chapter 2: Background and Literature Review

The production of wastewater is the direct consequence of the use of water in any type of
human activity, whether residential or institutional, commercial and industrial (ICI). With a view
to safeguarding the environment and its delicate natural balance, wastewater must be subjected to
purification processes.

Especially in recent years, urban wastewater treatment plants are increasingly required to
implement treatment process improvements to meet the stringent nutrient discharge limits while
maintaining low operating costs. Therefore, a growing need for scientific research and greater
investments in the urban purification sector are occurring, focused on the search for more efficient

treatment processes.

Initially, wastewater treatment plants (WWTP) were built with the aim of targeting the removal
of solids and organic contaminants only, placing load and concentration discharge limits on the
total suspended solids (TSS) and biochemical oxygen demand (BOD), respectively. While the
TSS represents the solid fraction present in the water (retained at 1.2um filtration), the BOD
represents the amount of oxygen required by the microorganisms to assimilate and degrade the
organic substances present in the sewage. The higher the concentration of the organic substances
present in the sewage, and the higher the rate at which they are degraded by microorganisms, the
higher the oxygen demand.

Over the last few years, treatment plants were facing tremendous changes in regulatory
requirements. Stringent limits were implemented to avoid, or at least to limit, the amount of
nutrient loads discharged to water bodies. High loads of nitrogen and phosphorus can harmfully
affect water quality and aquatic life leading to several issues, such as eutrophication (excessive
nutrient availability), and thus harmful algal blooms. Algal blooms correspond to a very high level
of algae that leads to green water surfaces. This phenomena happens mainly where the salinity is
low, namely in lakes and rivers. Algae growth is reported to be a threat for aquatic life and human
health [1]. By limiting the nutrient loads to water bodies, regulators thus aim to preserve the natural

environment conditions.

The removal of nutrients (nitrogen and phosphorus) can be carried out through biological

treatment processes that involve the use of microorganisms.

2



In the plant’s influent, the nitrogen is mostly present as ammonia nitrogen (NHz-N) and
organic nitrogen, while the amounts of nitrous or nitric nitrogen are low or zero.

The classical biological removal of nitrogen (BNR) foresees a series of reactions that lead
first to the oxidation of the ammonia up to nitrate (nitrification) and later to the reduction of this
nitrate to elementary nitrogen (denitrification). Nitrification occurs mainly by chemoautotrophic
bacteria whose carbon source for growth is represented by CO; or bicarbonates and energy derives
from the oxidation of ammonia to nitrite and nitrite to nitrate. The denitrification takes place thanks
to heterotrophic bacteria that use carbonaceous organic substrate for cellular reproduction and can
use both molecular oxygen and oxidized compounds (nitrates, nitrites, sulphates, etc.), allowing
the conversion of nitrate to nitrite and subsequently of nitrite into gaseous molecular nitrogen.

On the other hand, phosphorus is present in water in organic and inorganic form, can be
soluble or particulate, in variable percentages depending on the origin and point of the plant where
the analysis was carried out. With the regard to its origin, the presence of soluble inorganic
phosphorus is due to the solubilization of the minerals crossed by the spring waters, while
polyphosphates derive from the use of detergents and from metabolism. Organic phosphorus can
go into solution and generate soluble inorganic orthophosphates or particulate phosphorus.

The biological removal of phosphorus from wastewater is known as enhanced biological
phosphorus removal (EBPR). This is also referred to as “luxury uptake”, because the removal
method is based on stressing the operating conditions of the microorganisms to collect larger
quantities of phosphorus than normal for their bacterial reproduction.

The phosphorus accumulating bacteria (PAO) use low molecular weight substrates (such
as volatile fatty acids, ethanol, etc.) and can accumulate polyhydroxybutyrate (PHB) as an energy
reserve. During anaerobic conditions, the bacteria use the energy released by the hydrolysis of the
polyphosphates to accumulate these substrate in PHB. In aerobic conditions, they metabolize the
PHB accumulated in the anaerobic phase to build new cells and replenish the polyphosphate pool,
subtracting large quantities of phosphorus from the liquid phase. The heterotrophic biomass in the
anaerobic zone performs a partial fermentation of the substrate increasing the concentration of the
substrates available. This demolition is slower than the intake of low-molecular weight by PAO,
thus limiting the process. The possibility of adding external or internal acetate sources makes it

possible to limit the hydraulic retention time (HRT) of the anaerobic basin.



It is immediately evident that BNR and EBPR require significant amounts of carbonaceous
organic substrate to perform their removal tasks, to meet the discharge limits. The carbon is
externally supplied in the form of methanol, or acetic acid, but there is the possibility to produce
it in situ and thus improve the sustainability of the treatment plant. This last option could be
pursued even when the carbon is already present in the influent, but it is not enough.

The ability to recover energy and resources (i.e. nutrients) is indeed what is recently being
pursued, as the WWTPs are now increasingly referred to as water resource recovery facilities
(WRRF), within a circular economy context. In particular, the term circular economy refers to the
ability of an economic system to be able to regenerate on its own, and guaranteeing its
sustainability [2]. Wastewater facilities fit well in the circular economy. In fact, since wastewater
is rich in energy and resources, treatment municipalities can avoid to use energy from utilities to
perform all the required operational tasks, and external resources.

For example, fermenting the wastewater to produce volatile fatty acids (VFAS) and readily
biodegradable chemical oxygen demand (rbCOD) to be used in subsequent biological nutrient
removal (BNR) processes seems to be a sustainable process, having the additional advantage of
decreasing secondary sludge quantities.

In this research, the fermentation of primary sludge is studied. Fermentation of primary
sludge at WRRFs might eliminate the need for an external carbon source (acetic acid) for BNR

and the energy required for producing it.

2.1 Primary Settler Tank

Within a conventional wastewater treatment plant (WWTP), two similar unit operations
can be found at a different stage of treatment, primary and secondary treatment, sharing common
task. These are known as settler, or clarifier, or sedimentation tanks.

Primary treatment has the objective to remove readily settleable solids and floating
material, usually by means of sedimentation. Sedimentation, settler, or clarifier tanks are physical
unit operations since they entail a physical force, i.e. gravity. By feeding the tank with wastewater,
and providing a sufficient hydraulic retention time (HRT), particles present in the influent stream
have the time to settle down to the bottom, and thus be removed.



Indeed, the settling tank aims to reduce the total solid suspended concentration (TSS).
Primary settling tanks differ from the secondary ones in the different particles they aim to remove.
However, both of them share common shape designs, namely circular or rectangular.

A raw or pre-treated discharge is characterized by a relatively low solids concentration, so
that the sedimentation process takes place outside of the mass and compression sedimentation
field, affecting instead the granular type of material. In the case of application in real installations,
the design data obtained from a laboratory experience must be treated with a certain caution as the
conditions that arise might be quite different from the theoretical.

In a real sedimentation tank due to the presence of the sewage inlet devices, it is never
possible to distribute the inlet flow uniformly throughout the section, thus determining velocity
differences.

Inlet velocity differences lead to necessary modifications of the design data based on the
laboratory findings by adopting appropriate safety coefficients (indicatively an increase of 25-50%
can be assumed for the tank volumes and surfaces). If a liquid containing solids is placed in a state
of relative quiescence, the solids that have a greater specific weight than the liquid tend to settle,
while solids with a lower specific weight tend to rise. These are the principles on which the design
of primary sedimentation tanks is based: their purpose is the reduction of the solids content through
the removal of the settling and floating solids.

The removal efficiency of the suspended solids is a function of the surface area of the tank,
and the hydraulic retention time (HRT). The HRT, along with the surface loading area or overflow
rate (OR), are the two main parameters to design a sedimentation tank. Typical design information
for primary sedimentation tanks are reported in Table 1.

If the solid particles present in the wastewater had uniform size, density and shape, the
removal efficiency would just depend on the surface of the sedimentation tank and on the retention
time. The depth of the tank would have a limited influence, as long as the horizontal speed is
smaller than that of the particles rising. In reality, the solids present are very heterogeneous and
are susceptible to flocculation.

As shown in Table 1, primary sedimentation tanks are designed for retention times (HRT)
between 1.5 and 2.5 hours, based on the inlet flow rate. Sedimentation tanks with lower retention

times (0.5 - 1 hour) are generally used when this process is followed by biological treatment. In



the case of combined sewer system, it is advisable to check that a possible rainfall would not lower
the hydraulic retention time below 30-40 minutes.

Table 1: Typical primary clarifier design information (Metcalf and Eddy, 2003).

U.S. customary units Sl-units

ltem Unit Range Typical Unit Range Typic
Primary sedimentation tanks followed by secondary treatment
Detenticn time h 1.5-25 2.0 h 1.5-2.5 2.0
Overflow rate

Average Howrate gal/f-d 800-1200 1000 m3/m2.d 30-50 40

Peak hourly Rowrate gal/f2d 2000-300G 2500 m3/m?-d 80-120 100
Weir loading rate gol/ft-d 10,000-40,000 20,000 m*/m-d 125-500 250
Primary settling with waste activated sludge return
Detention time h 1.5-2.5 2.0 h 1.5-2.5 20
Overflow rate

Average flowrate gal/fe-d 400-800 700 m3/m2-d 24-32 28

Peck hourly flowrate gal/ft*-d 1200-1700 1500 m*/m?-d 48-70 60
Weir loading rafe gal/ft-d 10,000-40,000 20,000 m3/m-d 125-500 250

*Comparable data for secondary clarifiers are presented in Chap. 8.

The temperature influences the sedimentation process especially in cold climates, when,

with the increase of the viscosity of the water, the solids removal efficiency of the clarifiers

decreases as the sedimentation of the particles are delayed (Stockes' law).

Clarifiers can be classified depending on the mode with which the water moves in the tank.

Therefore, settler tanks can either be:

longitudinal or rectangular, movement of the flow from one end to the other in the sense

from entry to exit;
radial or circular, with the flow movement from the center to the periphery.

However, both categories fall within the horizontal flow sedimentation tanks. Selecting
one type of clarifier, namely rectangular over circular, or vice versa, depends on several factors
such as site conditions, plant size, and engineering valuation. The rectangular tanks are specifically

suitable for solutions of “compact” plants, where there is a limited footprint availability. They suit



themselves well in small-medium plants. For large potentials, i.e. large plant size, circular tanks
are generally cheaper and more convenient to build and operate. The symmetry that characterizes
them makes it possible to obtain a very large overflow perimeter weir, without needing to adopt
additional channels to contain the weir velocity, which is a normal practice in rectangular tanks.
Often, in wastewater treatment plants containing both primary and secondary treatment,
primary tanks has rectangular shape, while secondary tanks are circular. The latter, which are
characterized by low velocity to the weir, are necessary to ensure adequate efficiency in the
removal of suspended solids, before discharging the effluent into the last disinfection basin.
Moreover, as a rule of thumb, at least two primary tanks should be provided in order to guarantee

a primary sedimentation treatment during possible maintenance periods [3].

2.2 Volatile Fatty Acids

VFAs are volatile fatty acids (carboxylic acids with an aliphatic chain) whose carbon chain
is considered to be short (less than six carbon atoms). They are generally produced during the first
stages of anaerobic degradation of organic matter. This degradation occurs mainly in anaerobic
digesters (production of biogas) but also in natural metabolisms such as during digestion in
ruminants. A measurement of the concentration of VFA in wastewater allows to know the degree
of fermentation of the water. In anaerobic digestion, they are reaction intermediates and they can

be inhibitors when reaching certain threshold concentrations. The main volatile fatty acids are:

- Acetic acid (CH3-COOH)
- Propionic acid (CH3-CH2-COOH)
- Butyric acid (CH3-(CH2)2-COOH)

Rarely, valeric acid and caproic acid and isomers (iso-butyric acid, iso-valeric acid) can be
found. The importance of VFAs is recently raising in the market due to several applications in
which they can be used. Those include the chemical, pharmaceutical and food industries [4]. In
addition, VFAs can be potentially used as feedstock for the production of biogas, bioenergy and
their by-product in general.

Although these acids were being mainly produced chemically, a biological way of
producing them exist, and it involves waste stream sources such as food waste, and wastewater.
The only biological process of converting organic waste to produce a valuable raw material, i.e.

VFAs, is the anaerobic digestion, which will be explained in the next section.

7



Figure 1: 3D molecular structure of the acetic acid (CH3COOH).

The VFAs produced through the anaerobic digestion of wastewater is a valuable substrate
for a variety of applications such as the production of biodegradable plastics, generation of
bioenergy and biological nutrient removal [5]. This last VFA application strictly regards the topic
of this study, since the aim of producing them on site from a waste stream (primary sludge) was to

improve the biological nutrient removal performance.

2.3 Anaerobic Digestion

Anaerobic digestion (AD) is widely utilized to produce biogas from the decomposition of
biological wastes by microorganisms in the absence of oxygen. The steps involved in the AD
process are shown in Figure 2, and they can be optimized just for VFA production.

To enhance VFA production from primary sludge, the suspended organic matter present in it,